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MANAGEMENT OF HYPERKALAEMIA: ALGORITHM

SETTING Trust-wide (Bristol Divisions)
FOR STAFF Medical, Pharmacy and Nursing staff
PATIENTS Adult patients
Hyperkalaemia (K™ > 5.5 mmol/L)
Consider initiati ifHy i and K unk
Assess Airway Breathing Circulation Disability Exposure (ABCDE) First 15-30 mi
Patient Y 8 y Exp irst 15-30 min
Seek expert help if airway, ing or cir i i
[ Perform 12-lead ECG ] Check K*
Send paired Plasma (heparin) &
serum (clotted) samples to lab
+ + Use blood gas analyser if available
b 4 Exclude pseudo-hyperkalaemia
MILD MODERATE SEVERE Dialysis patient: Contact Renal Unit
K 5.5-5.9 mmol/L K+6.0 - 6.4 mmol/L K+> 6.5 mmol/L
Consider cause & if treatment T E&m’d ::Iby '"-i":' o Emerg = indicated
indicated rate of rise
Seek expert help
pe Acute ECG changes present?
No Peaked T waves / Broad QRS / Bradycardia / Absent of flattened P waves / Sine wave / VT
Yes
it IV Calcium
Protect Calcium Gluconate OR Calcium Chloride OR IV 10 ml 10% Calcium Chioride IV OR
the Heart Repeat ECG and consider further dose after 5 min if ECG changes persists 30 mi 10% C?'“""_' Gluconate IV -
\ Use large vein - Give over 5-10 min
= Insulin—Glucose IV Infusion Next 30-60 min
.Shm K+ —> Give in severe hyperkalaemia
into cells Consider in moderate hyperkalaemia (assess ECG and rate of rise) Giucose (25 g) over 15 min
+ 50 ml 50% Glucose OR
125 ml 20% Glucose; with Soluble
. Insulin: 10 units
Salbutarr?oll 10-20 mg Neb-ullsed Then 10% glucose @50mUr for Shr
Give in severe hyperkalaemia
Consider in moderate hyperkalaemia (assess ECG and rate of rise) Salbutamol
l Give 10 mg max if history of IHD
+ + Avoid if tachyarrhythmia present
Remove K+ Consider Sodium Zirconium Cyclosilicate Consider Dialysis E:g';m Zirconium Cyclosilicate
) nge resin.
from body 10g three times daily, oral sachet S’mggg":‘gw” Initial agts)n in around 1 hour. Most
patients achieve normokalaemia in
| : | 48 hours. Stop at S K+=5.
& Review / discontinue if no effect at
72 hours.
Monitoring Monitor serum K+ and blood glucose
Monitoring schedule
U&ESs / Glucose at 30min, 1,2,4 and
6 hours after each insulin / glucose.
ConS|dfer ce?usej ‘ofihy.perl.(alaer.nllf,. prevgnt f.urther rise and recu.rrence? Watch for rebound hyperkalaemia
Stop all nep luding ace s, ang I receptor blockers, p sparing after several hours
diuretics, NSAIDS and assess diet
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SAFETY Care: Insulin infusion regimen is different to that used in DKA management
Monitor for rebound hypoglycaemia after insulin infusion. Check S.Glucose regularly.
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